@
,\ N N Lm
©aaw
L
SO O @
g oo
1561
o & | Qr= 165"
gqe = 11
gb =11
53] oD w0
o
70
125} 720
D 73
| 7e 1 754} @] 1553
73] {7}
(575 &) o
2 5]
sas) w
ow - @0
s 24 72
@
w 2d 5
IS
caa :
(a3 5] E14 @D
&5 8505)
" m
&0
@ o0
0B
858 {871 868}
€m @ :
w B
) (504}
@ 900]S]}
= ™
) {m
o 520 @
:
oos) o 5
% (o5}
@
@™ - o
am

S

A
[ =
748}
766
0]
78}
4 I}
@ T
820YS
@
[812]
(672]
@ 841}
D 860}
8074
(013
.&/
o5

Legend

Pipe
Diameter in inches
=== 6" Or less
— G
e 10"

12"

15"

18"

21"
24"
07"

. 36"

Modeled Existing Sewer

Existing Sewer Force Main

Existing Sewer Pipe Not Modeled

)

Existing Sewer Pipe Labels

Qr = Rated capacity (gpm)
ge = Existing peak flow (gpm)
gb = Buildout peak flow (gpm)

NORTH: SCALE:
[...]
only known industrial user for the facility is Payson Fruit Growers, as discussed previously.
None of these alternatives described below will have impacts on groundwater since the treatment

is closed system and treated water will enter surface water as it is discharged from the facility.

Payson City currently is carrying a total debt of $6,299,932 that they are making a payment of
$1,004,674 on 2018. Among that debt, about $110,000 will be paid off by the end of 2018 and
another debt of $530,000 should be paid off by 2022, the rest of the existing debt is around

Q AO U AClty of Payson WRF

Capital Facilities Plan 30



$340,000 per year and should be paid off by the year of 2027. It is the City’s plan to have this
plan in effect by the year of 2023, thus, existing debt service of $340,000 is included in the fee

calculation for each option.

5.1 Do Nothing

The current facility at City of Payson is functional and has additional capacity for some future
growth of the community. No major modification would be done to the facility with this
alternative. Because there will be no redundant equipment with this alternative, it may be
difficult to maintain the effluent standard when maintenance is needed to one of the larger
equipment. This option does not include any further treatment for the anticipated nutrient
removal regulation. Furthermore, once Payson Fruit Grower uses their permitted 1,400 1bs/day
limit, the facility will not only reach its nutrient capacity, but additional 400 1bs/day will not be

treated unless some additional treatment system will be installed.

5.1.1 Probable Cost of Do Nothing Option

There will not be any additional debt for this option. Payson City currently is carrying a total
debt of $6,299,932 that they made a payment of $1,004,674 in 2018. Among that debt, about
$110,000 will be paid off by the end of 2018 and another debt of $530,000 should be paid off by
2022. The rest of the existing debt is around $340,000 and should be paid off by the year of
2027. Anticipated annual operation cost for the Do Nothing option is estimated based on

Payson’s current annual cost of operation and is shown in Table 5-1 below.

Q AO U AClty of Payson WRF

Capital Facilities Plan 31



Table 5-1 Do Nothing Option

1.5 MGD
DESCRIPTION Annual Cost
Employee Related (assuming 4 staff) $529,065
Professional Services $102,267
Operating $534,669
Maintenance $330,162
Existing Debt Service as of 2023 $340,000
Transfer $186,982
Total Probable Cost| $2,023,145

The annual cost for the Do Nothing option including O&M and debt payment is expected to be
$2.0 million, which yields to a minimum monthly user fee of $25.75 with 6,547 ERUs.

5.2 5 MGD Expansion with Redundancy — Chemical Nutrient Removal

The influent is anticipated to reach 5 MGD by 2035. To accommodate extra 2 MGD, significant
modifications will be needed for the Payson wastewater treatment plant. Some permit changes
are anticipated before this 5 MGD upgrade including following: anoxic/aerobic basin due to
anticipated more stringent nutrient requirement, a blower building to accommodate the air

requirement for the anoxic/aerobic basin, and UV system to replace the chlorine contact basin.

5.2.1 Headworks Upgrades

The primary pump station needs to be upgraded with a larger pump to transfer a greater influent
flow. To accommodate the additional 2 MGD to the current 3 MGD, it is necessary to expand
the existing headworks, unless water level on the downstream can be modified 16 inches. It is
anticipated that an additional trench and screen will be installed on the south side of the existing

headworks structure.

5.2.2  Anaerobic Basin
The existing trickling filter has been nearly reaching its maximum capacity, and it is

recommended to be replaced with more efficient biological treatment system. The facility will

é AO U ACHY of Payson WRF

Capital Facilities Plan 32



need three (3) anaerobic basin trains consists of 20 ft x 200 ft x 17 ft deep basin to treat 5 MGD.
It will operate with two duty trains with the third train as standby. The fine bubble diffusers will
be installed within each basin. Small bubbles released near the floor of the basin, rise to the
surface providing enough air for the growth of the microorganisms. A Blower building will be
necessary for this process as it will require significant increase in volume of air compared to the

trickling filter.

5.2.3 Anoxic/Aerobic Basin

There will be two (2) anoxic basins with recycle lines from the aerobic basins. While there are
many types of mixing systems that could be implemented in anoxic basins, it is recommended to
use a simple educator tube mixer for this application. The mixer is a simple design, consists of
an 18 inch standpipe, installed at the bottom of the basin with the top of the pipe right below the
water surface. An airline connects near the bottom of the mixer and creates an air bubble which
rises to the surface within the vertical pipe. The bubble displaces a volume of water, creating
mixing currents in the basin. The educator tube does not have any submerged moving parts,
which reduces the complexity and frequency of maintenance. Additionally, educator tubes
require a relatively small amount of process air that excess air produced from process air blower
can be used in the application. The fine bubble diffusers will be installed within the aerobic
section of the basin. Small bubbles released near the floor of the basin rise to the surface
providing sufficient air to the wastewater for BOD and ammonia reduction as well as complete

mixing within a basin.

5.2.4 Chemical Addition for Phosphorus Removal

Some coagulant will likely be added to the water stream at the point between anoxic/aerobic
basin and aerobic basin for Phosphorus removal. The coagulant will be pumped into the water
stream at a certain rate for dissolved phosphorus to form particulates that can be removed later in
the process. This process will require two chemical storage tanks and two metering pumps
inside of a building. It is recommended to install an air conditioned/heated building on the south

end of the STM aerotor. THe foot print is expected to be approximately 30 ft x40 ft.

Q AO U AClty of Payson WRF

Capital Facilities Plan 33



5.2.5 Digester (40 ft. diameter)
An additional digester is required for the 5 MGD upgrade expansion. This allows one of the
existing digesters to be taken off line when maintenance is needed, while keeping the capacity of

digesting 5 MGD.

5.2.6 Blower Building
A blower building will store several blowers that are needed for aerobic basins as well as the
anoxic/aerobic basin. There will be a standby blower so that when one of the units is down, the

maintenance work can take place without shutting down the treatment system.

5.2.7 DAF Building

Currently, their existing DAF is located outdoor at the facility. Cold weather during winter in
Utah County has been interfering the effectiveness of the DAF unit. Also, as it was mentioned in
chapter 3, the panel needs to be rebuilt. It is recommended that a building be retrofit over the

existing DAF unit to store the DAF unit and its panel within a heated enclosure during winter.

5.2.8 Boiler Building

The existing boiler will be too small for the 5 MGD digesting process. It is recommended that
the facility will install at least two new boilers inside of a building that will be heated during
winter time. It can be part of the DAF building by extending the structure approximately 30 ft

on the south end.

5.2.9 Primary Pump Station
The existing primary pump station is not sufficient for the additional influent volume. A new
primary pump station will be required for 5 MGD expansion. The new primary pump station

will be located on the North side of the existing primary pump station.

Q AO U AClty of Payson WRF

> Capital Facilities Plan 34



5.2.10 Primary Clarifier (70 ft. diameter)

Two primary clarifiers will be installed in addition to the existing 70-ft primary clarifier. There
will be three primary clarifiers total. The new primary clarifiers will be placed where the
trickling filter is currently located. Once installed, the facility will be able to perform regular
maintenance, inspection, and any repairs on one of the primary clarifiers without disturbing the

treatment capacity.

5.2.11 Final Clarifier

An additional final clarifier with a diameter of 70 ft will be required for the 5 MGD expansion.
It will be located on the North side of the existing two final clarifiers. This will allow one of the
final clarifiers to be down for maintenance or repair while keeping the 5 MGD treatment

capacity.

5.2.12 Additional Screw Press
The chemical addition will increase the solid production of the facility. Consequently, an
additional screw press should be installed in the existing dewatering building to accommodate

the excess solid production.

5.2.13 UV Basin

As previously discussed in chapter 3, it is recommended to convert the existing chlorine contact
basin to the UV contact basin. The UV lights can be retrofitted into the existing channel. A
building will need to be installed for the UV contact basin.

5.2.14 Filter Building Expansion

The existing sand filter will need to be replaced with cloth filters to accommodate additional
volume of influent for the 5 MGD expansion. The footprint of the basin is likely to stay the
same if it is decided to utilize the diamond cloth filters. However, the foot print of the building

will expand for additional equipment and controls for the 5 MGD option.

Q AO U AClty of Payson WRF

Capital Facilities Plan 35



5.2.15 Upgrade Effluent Pipe

Currently the facility has 24 inch diameter discharge from the chlorine contact basin and the
Beer Creek Slough. With average design flow of 5 MGD, velocity of the discharge will be 2.5
ft/s. Design peak flow is to be determined at the time of the actual design of the facility,
however, it is likely for the peak hourly flow to be at least 8§ MGD or larger. The velocity of the
outfall will be 4 ft/s once the peak flow is 8 MGD, and that is too rapid for the outfall structure
and the existing pipe. It is recommended to increase the discharge pipe line to be minimum of

30 inch diameter line to accommodate the additional flow volume.

5.2.16 Site Layout
The following is the proposed layout for the 5 MGD expansion.

Q AO U AClty of Payson WRF

> Capital Facilities Plan 36



X:\Payson\2014 Payson Facility Plan\Drafting\General\5mgd Site Layout 5-9-16.dwg

02/14/2017

CAL

SLUDGE DRYING BEDS

PUMP STATION BUILDING

DRAIN PUMP STATION
SLUDGE DRYING BEDS

FINAL
CLARIFIER #2

RAS/WAS PUMP STATION/

FINAL

.

DAF THICKENER

FILTER BUILDING

PRIMARY
DIGESTER #2
BOILER &
DAF
BUILDING
SECONDARY DlgERéMI'éIEY#1 SECONDARY
DIGESTER #1 PUMP PIPING
STRUCTURE

PRIMARY PUMP

CONTROL PIPING STRUCTURE
BUILDING
SECONDARY
RECIRCULATION /

CHEMICAL

40’8 DIGESTER BUILDING
CLARIFIER #1 ELECTRICAL

BUILDING
STM AEROTORS
3 TRAIN AEROBIC BASIN
20°x200°x17’ DEEP
SPLITTER BOX

CHECKED

DRAWN

REVISIONS

DESIGN

00/00/0009 —

DATE

NO.
(]

STRUCTURE
DEWATERING NEW
BUILDING PRIMARY \ :
PUMP
_ PRIMARY CLARIFIER
STATION e TTER STRUCTURE
SHOP /ADMINISTRATION HEADWORKS - :
BUILDING BUILDING & j
PRIMARY ‘:' £
SCREWPRESS CLARIFIER #1 4
FLUME
BENJAMIN ROAD
50 100
Q 0

Scale in Feet

LEGEND

NEW STRUCTURES IN UPGRADE

REDUNDANCY IN UPGRADE

CITY OF PAYSON

WASTEWATER TREATMENT FACILITY UPGRADE
5 MGD SITE LAYOUT

$) AQUA

0o 12 1

e

DRAWING IS TO SCALE
IF BAR MEASURES:
17 = FULL SCALE

1/2” = HALF SCALE

FIGURE

FIG 5-1




5.2.17 5 MGD Expansion Probable Cost
The following cost estimate was developed for the proposed project. Detailed cost estimate can

be found in Appendix G.
Table 5-2 Cost SMGD

DESCRIPTION COST

Site Work and Yard Piping 300,000
Plant Repairs 150,000
Demolition 124,500
Headworks 182,500
Primary Lift Station 323,750
Anoxic Basin 816,000
Aerobic Basin 2,180,000
Primary Clarifier 1,930,000
Final Clarifier 1,150,000
Digester 1,056,000
Solid Handling 360,000
Chemical Storage 254,400
UV Basin 2,400,000
Reuse Pump Station Remodel 910,000
Filter Building Upgrade 910,000
Boiler & DAF Building 1,360,000
Electrical 2,721,430

LA RIS RT) €7 (€7 | €7 €7 7| ) & & & & &h & & & & h &6

Construction Cost Subtotal 16,328,580

Contingency 20% 3,265,716

Construction Cost Total 19,594,296

Engineering, Construction Observation 10% 1,959,430
Legal & Permitting 5% 979,715

Total Probable Cost 22,533,440

The estimated cost for the 5 MGD Expansion Upgrade is approximately $22.5 million.
Assuming that the total amount is borrowed with 3% interest, the new debt payment would be
$1,514,601 a year for next 20 years. Operation and maintenance cost for the 5 MGD option was

estimated based on Payson’s current annual cost of operation and is shown in Table 5-3 below.

@) AQIUA City of Payson WRE

FNEINEERING Capital Facilities Plan 38



Table 5-3 5 MGD

5 MGD

DESCRIPTION Annual Cost

Employee Related (assuming 5 staff) $ 661,331
Professional Services $ 122,720
Operating $ 1,336,673
Maintenance $ 330,162
Transfer $ 186,982
Existing Debt Service as of 2023 $ 340,000
New Debt Service $ 1,514,601
Chemical Cost (4.4 mg/L P Removed) $ 97,723
Total Probable Cost| $ 4,590,192

The annual cost for the 5 MGD option including Operation and Maintenance and debt payment
is expected to be $4.6 million, which yields to a minimum monthly user fee of $58.43 with 6,547
ERUs, which is an increase of over $26 per ERU per month compared to the monthly fee of the

current system.

5.3 -5 MGD Expansion with Advanced Biological Nutrient Removal System

This option is similar to the 5 MGD Expansion that was previously discussed in Section 5.2.
However, it uses Advanced Biological Nutrient Removal (ABNR) system in place of a
conventional nutrient removal method such as aerobic basin. The majority of the upgrades to the

current facility stays the same as the option discussed in Section 5.2, except for the following.

5.3.1 ABNR System

ABNR uses a patented system by Clearas that harnesses microbiology in a photobioreactor
environment to accelerate photosynthesis, the consumption of carbon dioxide, and excess
nutrients. Following the system, advanced microfiltration is used to filter out high quality water
from return activated algae. The return activated algae can then either flow back to the
beginning of the ABNR process or removed from the process, dried, then sold as animal
supplements or feedstock, or converted into green bio-oil such as transportation fuels, or high-

value chemicals used in the manufacturing of nutraceutical, pharmaceutical, and/or cosmetic

é AO U ACHY of Payson WRF

Capital Facilities Plan 39



products. For this option, the ABNR will be able to treat 3 MGD. The effluent from the system
will have a total phosphorus concentration of 0.035 mg/L and can be blended with the other 2
MGD to have 0.95 mg/L.

ABNR system will require area for the greenhouse as well as the harvesting facility. It is

anticipated that those two facilities will take up half of the existing sludge drying beds area.

5.3.2  Anaerobic Basin

Having the ABNR system will require more nutrients in its influent, to be specific, more
ammonia, thus, the aerobic basin will be significantly smaller than the one designed for the 5
MGD Option discussed in Section 5.2. If the existing trickling filter is to be replaced with a
more efficient biological treatment system, the facility will need three (3) anaerobic basin trains
consisting of a 20 ft x 140 ft x 17 ft deep basin. Since less nutrient is required to be removed
from its stream, this option will require a basin that is 40 % shorter than the 5 MGD option
discussed in section 5.2. It will operate with two duty trains, with the third one as standby. The
fine bubble diffusers will be installed within each basin. Small bubbles released near the floor of
the basin rise to the surface providing sufficient air for the growth of the microorganisms. A
blower building will be required for this process as it will require significant volume of air